
AB 3

 NATO Science for Peace and Security Series - C: 
Environmental Security

Advanced Water Supply 

and Wastewater 

Treatment: A Road 

to Safer Society 

and Environment

 Edited by
Petr Hlavinek
Igor Winkler
Jiri Marsalek

Ivana Mahrikova



Advanced Water Supply and Wastewater 
Treatment: A Road to Safer Society  
and Environment 



NATO Science for Peace and Security Series  
This Series presents the results of scientific meetings supported under the NATO 
Programme: Science for Peace and Security (SPS).  

The NATO SPS Programme supports meetings in the following Key Priority areas:  
(1) Defence Against Terrorism; (2) Countering other Threats to Security and (3) NATO, 
Partner and Mediterranean Dialogue Country Priorities. The types of meeting supported are 
[...]
diameter, and it has a stopcock to regulate the flow to one drop per second. The 
condenser is a wooden hermetically sealed cabinet. In the front, it has a 
transparent glass sheet, 80 × 60 cm. Water from the thermo siphon is collected 
in a laminated tray in the lower part of the condenser, where it evaporates when 
the temperature rises. The distillate is collected in a tray measuring 60 × 15 cm 
with an orifice in one end that drains to the collection deposit. When the 
stopcock opens, the water flows to the thermo siphon and on to the condenser 
tray. Then, the stopcock is closed and it is necessary to wait for the temperature 
inside the collector to rise up to approximately 70�C. Then the water from the 
thermo siphon flows up to the condenser tray. 

4.1. EXPERIMENTAL 

The waste water from kitchen to be treated was stored in a tank in which a 
catalyst TiO2 powder is mixed in desired proportion of 0.1%. The titanium 
dioxide powder was specified as having 80/20 anatase/rutile composition, 
primary particle size~ 30 nm and surface area 50 m2g–1. Readings were taken at 
different retention time from 1 to 12 h. A flow meter was used to record the 
system flow rate. The fluid was pumped into the reactor where it formed a thin 
layer of water so that the fluid comes in contact with the solar radiation and it is 
continuously recycled. 

After every 1 h some sample was taken out for taking readings. Chemical 
oxygen demand was measured by reflux method titrating against solution. 

104 



SOLAR WATER PURIFICATION AT HOUSEHOLD LEVEL 

residence time can be calculated by using mentioned equation. The residence 
time needed depends on the desired final degradation of the effluent. Reactor 
design is done on the basis of residence time required for desired degradation of 
effluent and the type of reactor. 

TiO2 (1 g/l) was used to repetitively degrade different solutions of same 
concentration effluent. After one use (UV irradiation for 6 h) the solution was 
filtered and the catalyst rinsed with water. Then the so-used catalyst was 
employed to degrade a new solution having same concentration for 6 h. The 
process was repeated for some times. 

Domestic waste water of initial COD 870 mg/l was taken for the experimental 
study and it was exposed under solar radiation on experimental set up at reactor 
angle of 30° and constant discharge of 60 l/h so as to get thin layer of water. 

It was observed that after every hour COD got reduced and in 12 h of solar 
exposure time, it got reduced from 870 mg/l up to 220 mg/l. As observed, there 
is a substantial decrease of the COD of the solution, which continuously 
decreases with time. COD is decreased to 50% in 4 h, while at the end of the 
experiment more than 85% of the COD is removed. 

Catalyst reuse can be done after each run. It depends upon the amount of 
catalyst recovered because the catalyst may be poisoned by contaminants or be 
washed away in the discharge water. This will reduce catalyst life and require 
additional catalyst for each run (Zhang et al. 2001). The results show that after 
every use 8–10 % catalyst was lost. Degradation percentage also decreased 
marginally up to 4 uses and after that degradation was quite noticeable. 

4.2. COST OF COMBINED SOLAR PURIFICATION 

The following are the variables that have an important bearing on the cost of the 
solar purification process: rate constant, desired destruction level and reactor 
design (Goswami et al. 1997). Capital cost including reactor, storage and settling 
tank, piping, fittings, pumps, blowers, controls, installation etc. Operational and 
maintenance cost including catalyst, pre and post treatment, energy, maintenance. 

Capital cost was assumed as €1,150 and operation and maintenance cost as 
€600 per annum for the treatment of 200 l waste water per day. The cost of 
reactors and tanks in capital cost and catalyst cost in operating cost are the 
dominant components of overall solar purification process. Among the operation 
and maintenance cost, catalyst cost is the highest one. This cost can be minimized 
if catalyst recovery and re-use is done. 

105 

Photo-catalyze reactions have been successfully modeled with a Langmuir 
equation. Reaction rate was 0.1. From the first order kinetics, the required 



O. UDOVYK 

5. Conclusions 

All solar purification processes mentioned can be implemented in rural areas 
with latitude more than 45° during summer. The final recommendation will 
depend on the geographical location, water quality and habits and preferences 
of the population. It is recommended that further research be carried out on the 
efficiency of other solar disinfection methods, in order to offer the population 
more alternatives. 

References 

Caslake LF, Connolly DJ, Menon V, et al. “Disinfection of contaminated water by using solar 
irradiation”, Applied and Environmental Microbiology, 2004, 70(2): 1145–1150. 

Fisher MB, Keenan CR, Nelson KL, et al. “Speeding up solar disinfection (SODIS): effects of 
hydrogen peroxide, temperature, pH, and copper plus ascorbate on the photo inactivation of 
E. coli”, Journal of Water Health 2008, 6(1): 35–51. 

Gelover S, Gómez LA, Reyes K, et al. “A practical demonstration of water disinfection using 
TiO2 films and sunlight”, Water Resource, 2006, 40(17): 3274–3280. 

Goswami DY. “A review of engineering developments of aqueous phase solar photo catalytic 
detoxification and disinfection processes”, Journal of Solar Energy Engineering, 1997, 
119(2), pp. 101–107. 

Goswami DY, Sharma SK, Mathur GD. “Techno-economic analysis of solar detoxification 
systems”, Journal of Solar Energy Engineering, 1997, 119(2), pp. 108–113. 

Inamdar J, Singh SK. “Solar Water Detoxification at Household Level”, International Journal of 
Natural Sciences and Engineering, 2008, 1(4): 208–211. 

Márquez-Bravo LG. “Solar disinfection”, WHO, 2007, pp. 120. 
Rose A, Roy S, Abraham V, et al. “Solar disinfection of water for diarrhea prevention in southern 

India”. Archives of Disease in Childhood 2006, 91(2):139–141. 
Zhang L, T. Kanki T, Sano N, Toyoda A. “Photo catalytic degradation of organic compounds in 

aqueous solution by a TiO2-coated rotating – drum reactor using solar light”, Solar Energy, 
70, 2001, pp.331–337. 

106 



and Environment, DOI 10.1007/978-94-007-0280-6_10, © Springer Science+Business Media B.V. 2011 

APPLICATION OF MEMBRANE AND MEMBRANE-LIKE 

TECHNOLOGIES FOR STATE-OF-THE-ART WASTEWATER 

TREATMENT 

ANDREA G. CAPODAGLIO*, ARIANNA CALLEGARI 
Department of Hydraulic & Environmental Engrg. University of 
Pavia,Via Ferrata 1, 27100 Pavia Italy 

Abstract. Membrane Bioreactors (MBR’s) are at the present time considered a 
key technology in wastewater treatment, either as a final process, or considering 
further additional options of water reuse, which is an emerging issue in many 
water-scarcity areas throughout the world. MBR technology has proved to 
provide reuse-quality water, and offers the unique capability to allow such 
upgradings while minimizing both the needs of available space and of building 
additional structures in an existing plant. In this paper, typical MBR projects, 
representing large- to small-scale applications, examples of plant upgrading, 
hybrid concepts, and different flow concepts, as well as examples of membrane-

1. Introduction 

Membrane Bioreactor (MBR) technology is the combination of traditional 
activated sludge treatment with sludge separation by micro- or ultra-filtration 
membranes (pore size of typically 10 nm to 0.5 μm), to produce a particle-free 
effluent. The latter step replaces the clarification basins traditionally used in the 

barrier offered by the membrane system, in addition to solids separation, 
provides some degree of disinfection of the treated effluent, and also enables 
process operation at higher sludge concentrations (typically up to 20 g/L versus 
______ 

* To whom correspondence should be addressed. Capodaglio A.G., Department of Hydraulic & 
Environmental Engrg. University of Pavia,Via Ferrata 1, 27100 Pavia Italy. e-mail: capo@unipv.it 

P. Hlavinek et al. (eds.), Advanced Water Supply and Wastewater Treatment: A Road to Safer Society        107 

like applications, are illustrated. 

Keywords: MBRs, WWTPs, wastewater, upgrading, nutrients, energy, BCR  

activated sludge process to achieve suspended solids separation by gravity. The 



A. G. CAPODAGLIO AND A. CALLEGARI 

treatment, either as a final process, or considering further additional options of 
water reuse, which is an emerging issue in many water-scarcity areas throughout 
the world. 

MBR-technology applications in the field of municipal wastewater treatment 

in wastewater treatment, water treatment, water desalination, groundwater 
remediation, water reuse, and virtually any other existing or imaginable water-

wastewater treatment plants of any size, municipal and industrial. 

 
Figure 1. Industrial and Municipal MBR plants in Europe (Lesjean and Huisjes 2007). 

uncertainty over the life of the membranes, the situation has changed over the 
past ten years. Firstly, membrane costs have decreased significantly, and steel 
and concrete costs have escalated, economically favouring smaller MBR-based 

108 

2–6 g/L commonly achieved with conventional systems), and therefore allows 
substantial reduction of necessary footprints and volumes of facilities. 

MBR’s are, at the present time, considered a key technology in wastewater 

started over 20 years ago, when submerged membrane packs were first experi-
mented in Japan by Yamamoto in the 1980s. Since then, MBR technology has
become one of the most versatile environmental technologies, finding application 

related process, in Europe (Figure 1), as well as worldwide. The first full-scale 
applications were seen during the early and mid-1990s, initially in small units, 
serving individual buildings, and, later on, in small municipal facilities. As of 
today, submerged MBR technology can easily be found as the core element in 

If adoption of MBR’s was initially limited because of the higher costs and 

systems with a steady trend that makes these plants more and more competitive with 
the conventional technologies, such as CAS (Conventional Activated Sludge), in 



particular where the peculiar MBR advantages (small footprint and volumes) 
can play the difference. Secondly, there is nowadays more certainty on the 

In this paper, a few typical MBR projects, representing large- to small-scale 
applications, examples of plant upgrading, hybrid concepts, and different flow 
concepts, as well as examples of membrane-like applications are illustrated. 

One of the major drawbacks of submerged MBR technology today is still 
represented by the energy required for the conduction of the process. Some 

An example of membrane-like technology is also illustrated, consisting of a 
patented bioreactor (BCR® – Biomass Concentrator Reactor) that can perform 
much like an MBR in many situations, avoiding some of the drawback (mainly 
energy requirements) of the former. 

2. 

Nowadays MBR’s are being designed for plants as large as 120,000 m3/d 
average flow. While many issues are the same regardless of size, the design of a 
large scale MBR facility has increasing complexity due to the complications of 
solids treatment, flow variation, and end-of-the-line reliability issues. 

Currently, one of the largest operating MBR installations in the United 
3

plant located in the Dulles Area Watershed, upstream of a drinking water 

membrane bioreactor (MBR), followed by granular activated carbon (GAC) 
treatment, and ultraviolet (UV) disinfection, is designed to meet very stringent 
discharge standards, including total nitrogen (TN) �4 mg/L, total phosphorus 
(TP) �0.1 mg/L, and COD �10 mg/L. The MBR is operated in a five-stage 
Bardenpho configuration, and modified to save energy by recycling the highly-
oxygenated return activated sludge of the MBR to the first aerobic stage. Alum 
is introduced in the MBR basin for phosphorus removal. The facility also 

Through optimization of recycle streams (anoxic and nitrified recycles and 
RAS), aeration control, and the removal of soluble organic nitrogen in the 
activated carbon treatment, the plant is able to meet an average effluent TN 
concentration of less than 2.5 mg/L without supplemental carbon addition, and 
meets the 0.1 mg/L TP permit limit through the single-point alum addition 

109APPLICATION  OF MEMBRANE AND MEMBRANE-LIKE TECHNOLOGIES 

process life of membranes so that replacement costs can be planned and quantified  
with greater certainty. 

examples of solutions introduced to minimize energy demand are also discussed. 

States is the Broad Run Water Reclamation Facility, a new 42,000 m /d 

supply in the Potomac River basin (Fleischer et al. 2009). The facility, using a 

incorporates a fully automated plant-wide control system to optimize treatment 
efficiency, and energy and chemicals consumption. 

directly in to the MBR . 

MBR Applications in Large WWTPs 



A. G. CAPODAGLIO AND A. CALLEGARI 

2.1. PROCESS OPTIMIZATION IN LARGE WWTPS 

The Ulu Pandan MBR Plant (Singapore) is a retrofitted MBR demonstration 
plant that supplies users 23,000 m3/day of industrial water, from an influent that 
is 90% domestic and 10% industrial wastewater. Figure 2 shows the schematic 
diagram of plant. Two aeration tanks in the old Water Reclamation Plant were 
each converted to anoxic and aeration zones (40% and 60% of volume, 
respectively). The mixed liquor in the bioreactor was designed to be in the 
range of 6,000–10,000 mg/L. 

The membrane tank was divided into five membrane trains, each fitted with 
2

Solids in the membrane filtration compartments were designed to be as high as 
12,000 mg/L. The reinforced ultrafiltration membranes were immersed directly 
into the mixed liquor; the MBR system performance was controlled and monitored 
on-line by a SCADA system. 

2Q
1.5 Q

Q
Q3Q

����

����

����

����
����
����

����  
Figure 2. Schematics of the Ulu Padan MBR plant (Tao et al. 2009). 

The plant optimization (Tao et al. 2009) consisted of reducing overall 
energy consumption without compromising product quality and quantity. Baseline 
studies were first carried out to identify the major energy-intensive components; 
then, a comprehensive system optimization was carried out, including the 

aeration and membrane scouring rate. 
Through pilot studies, energy consumption was initially reduced from 

1.3 KWh/m3 to less than 0.7 KWh/m3. As blowers and mixed liquor transfer 
pumps are the major energy consuming equipment in these facilities, variable 
frequency devices were installed; thus achieving a reduced energy consumption 

3

reducing MLSS level to around 6,000 mg/L from about 10,000 mg/L at initial 
start-up, the average specific energy consumption was further reduced to 
0.549 KWh/m3. 

Two mixed liquor recirculation options were available at the Ulu Pandan 
Plant: option 1 was to recirculate mixed liquor (ML) (2Q) from the membrane 

110 

five membrane cassettes, with a total area available for filtration of 37,920 m . 

operating parameters SRT, MLSS concentration and recirculation, process 

as low as 0.59 KWh/m  at design conditions (10,000 mg/L MLSS). As sludge 

both can be controlled by daily wasting excess sludge from the system. By 
retention time (SRT) and MLSS level in the bioreactor are linked together, 



tanks directly to the inlet of the anoxic tanks; option 2 was to recirculate ML 
(2Q) from the membrane tanks to the inlet of the aeration tanks, and recirculate 
ML (1.5Q) from the end of the aeration tanks to the inlet of the anoxic tanks. 
The second option allows to utilize the residual oxygen in the ML and reduce 
its possible impact on denitrification efficiency. However, requirements of total 
nitrogen removal were not very stringent, and the saving of process aeration 
through such recirculation was not obvious. Option 1 was therefore adopted: 
this reduced energy requirements as the additional 1.5Q recirculation was 
eliminated, and energy consumption was reduced to 0.535 KWh/m3. 

Oxygen sensors were initially installed in the aeration tanks to monitor and 
control oxygen levels, with setting point at 1.5 mg/L DO. This value, however, 

reduced to 60% of the design value, with no obvious impact on MBR effluent. 
This led to an energy consumption further reduced to 0.475 KWh/m3. 

Initially, a 10s ON/OFF cyclic membrane air scouring was incorporated in 
the design of the filtration system, already helping to save 50% on membrane 
cleansing energy. More than 30 months of continuous operation suggested that 
membrane aeration rate could be further reduced, allowing to save an additional 

KWh/m3, while maintaining discharge standards. The optimization thus led to 
overall energy savings equal to 2.52 MW-hours per year. 

3. Small-Scale Application of MBR Technology 

efficiencies greater than 99%. Matulova and Hlavinek (2009) evaluated the 
performance of a three-tank-in-series (each with a volume of 0.58 m3), single-
household wastewater treatment plant with submerged membrane module 
(household MBR plant) serving a four-people family house, and comparing 
the response of MBR and CAS systems to different conditions during real 
operation, such as long periods of zero influent/load, or the presence of large 
amounts of concentrated wastewater, extreme winter temperatures (below  
5–6°C), and high pH values. 

The MBR setup showed an important advantage compared to a CAS process 
with secondary clarifier, as the membrane prevented the leak of biomass from the 
biological system (particularly at a low hydraulic loads typical of a household 

111APPLICATION  OF MEMBRANE AND MEMBRANE-LIKE TECHNOLOGIES 

tuned out to be in excess of process requirements, and the incorporation of online
ammonia -nitrogen and TOC meters, allowed further reduction of process aeration 
without compromising process performance. In the end, process aeration could be 

40% of these requirements, and dropping plant energy consumption to around 0.4 

MBR technology can also be applied at the very small scale (household), replacing 

WWTP design). The MBR showed in this respect advantages over conventional 

low-level technologies such as Imhoff tanks and maintaining BOD5 removal 



A. G. CAPODAGLIO AND A. CALLEGARI 

especially at really small-scale applications, and the combination of higher 
investment, operational costs, and a higher degree of process complexity also 
brings negative implications on the applicability of this technology. Capital and 
operational costs analysis of the system, compared with conventional single 
household WWTP and cesspit (Imhoff tank) systems shows that at this scale, 
capital and operational costs of household MBR’s significantly exceed those of 
conventional household WWTP. 

Bodik et al. (2009) studied the behaviour of a commercial, domestic WWTP 
with immersed membrane module over the long term. The domestic WWTP 
with total working volume of 1,450–1,500 L was installed at the municipal 

consisted of primary settling with volume of 730 L, and a biological AS reactor 
with volume of 720–770 L (Figure 3). Raw wastewater, after passing through 
the fine screens of the municipal WWTP, was pumped into the pilot at the rate 
of 450–700 L/d. Suspended solids were then settled and accumulated at the 
bottom of the settling volume. This wastewater then entered the biological AS 
reactor equipped with immersed membrane modules and two fine-bubble 
aerators. The air flow rate was 60 L/min. Long term operation of the activated 
sludge tank without excess sludge wasting was possible due to an effective pre-
treatment phase (high HRT in the pre-sedimentation tank). Problems were 
encountered with membrane fouling that could not be removed or suppressed 
by air scouring or other physical means (such as backflushing of the membrane 
by reversing the flow of water through it to dislodge the fouling layer), but 
demanded chemical cleaning. Notwithstanding these shortcomings, this study 
confirmed the possibility of long-term operation of domestic WWTP with 
immersed membrane modules. 

 
Figure 3. Commercial domestic WWTP with immersed membrane module. 

112 

processes, however, such superior effluent quality is not always requested, 

WWTP Devínska Nová Ves, near Bratislava (ca. 30,000 PE). The tested plant 



4. Small-Scale Application of MBR Technology 

As pressure on existing plants and/or treatment requirements will raise, 
upgrading of existing WWTP’s will become a greater challenge than the 
construction of entirely new plants, as facilities do exist already, and space for 
new construction/expansion will be at a premium. MBR technology has already 
been considered as an alternative for WWTP’s upgrade, and is indeed one of 
the most suitable ones: retrofitting of existing activated sludge plants with the 
conventional technology would demand substantial increase of both the 
activated sludge volume and (even more) of clarification surface. 

This technology has already been proven to provide reuse-quality water and 
offers the unique capability to allow upgradings while minimizing the need of 
building additional tanks or use more space on site. New MBR technologies 
using external, tubular membranes arranged into membrane “skids” can greatly 
simplify plant upgrading and retrofitting by placing the membranes outside of 
the bioreactor, rather than immersing them in the mixed liquor. The flexibility 
offered by an external membrane design makes MBR upgrades practical for any 
suspended-growth treatment plant, regardless of bioreactor configurations or 
tank dimensions. In addition, operating costs of the innovative external membrane 

internally air scours and cleans the tubular membranes as they operate. As a 
result, significantly less scour air is required than with immersed systems, and 
the overall operating cost of the MBR system is reduced (LeBrun and Morgan 
2008). 

4.1. UPGRADING TO HIGHER EFFLUENT STANDARDS 

In addition to drastically reduce volume/surface requirements in retrofitted 
plants, MBR technology could also be considered where specific effluent 

have to be met, such as when discharging into small creeks, bathing waters or 
sensitive areas. One such example has been reported by Frechen et al. (2009) at 
the WWTP of Bergheim-Glessen (Germany), where MBR technology was used 

sensitive wetland. 
Upgrading occurred at the existing location, using already existing facilities 

and nearly doubling WWTP capacity from 5,000 to 9,000 P.E. by introducing 
MBR technology. Mechanical pre-treatment was completely renewed, consisting 
of screening, aerated grit-chamber and grease-trap, and sieving (mesh 0.75 
mm). The existing oxidation ditch was used as activated sludge volume, 

113APPLICATION  OF MEMBRANE AND MEMBRANE-LIKE TECHNOLOGIES 

system is less than the immersed one due to the inclusion of a patented airlift that 

criteria, such as higher removal of suspended solids or absence of pathogens, 

to meet advanced requirements caused by the discharge of wastewater in to a 

followed by membrane modules installed in four separate filtration chambers. 



A. G. CAPODAGLIO AND A. CALLEGARI 

The operating parameters of the upgraded facility, shown in Figure 4, are: SRT 
about 25 d, MLSS conc. 8 kg/m³, maximum inflow HRT = 6 h. 

 
Figure 4. Upgraded scheme of Bergheim-Glessen WWTP (Frechen et al. 2009). 

It should be remembered that secondary clarification is one of the 

failure (due to poor sludge settling characteristics and/or excess hydraulic loads 
on the clarifier) may lead to temporary or permanent failure of the entire 
process, depending on the degree of solids loss. Older plants, which drainage 
basin has substantially expanded during the service years are especially subject 
to this problem. Replacement of traditional clarifiers with membrane filters can 
be a way to avoid clarification poor performance caused by chronic hydraulic 
overload, thus upgrading and increasing plant capacity. 

5. New Plant Layouts Made Possible 

The small footprint required by MBR plants allows fully enclosed installation in 
buildings designed to blend in with the surrounding environment, thus making 
possible to address issues of landscape integration, amenity, and not last, odour 
or noise abatement, for example in tourism-dedicated areas or in the vicinity of 
protected areas. 

For the replacement of the Johns Creek Water Pollution Control Plant, 
3

integrated in a 20 ha environmental campus that includes a park open to the 
public, 15 ha of nature trails, and an 800 m2 educational facility that will  
be used to educate schoolchildren about the impact of water quality on the 
environment. At the heart of the below-ground water reclamation facility is the 
innovative use of membrane bioreactor technology, allowing the footprint of 

facility sits on four acres; the building is designed to mimic the architecture of a  

screen
6 mm

sieve
1 mm

storage tank,
former secondary

clarifier

concentrate

DN / N
(former oxidation ditch)

grit chamber,
grease trap

FC

FC

FC

FC

114 

“bottlenecks” of a traditional WWTP (Capodaglio, 1994) and that clarification 

the Fulton County Commissioner Office designed a novel-type 60,000 m /d facility 

the JCEC facility to be much smaller than that of a standard facility. The JCEC 



historic mill. All the equipment is housed indoors, with silencers and sound 
enclosures installed around most of it, and an odor control system among the most 
advanced (Figure 5). 
 

 
Figure 5. The JCEC 60,000 m3/d WWTP. 

6. Nutrient Removal with MBR’s 

Biological processes in MBR systems are no different from those in traditional 
AS systems with settling tanks, therefore process design principles are the 
same. Nutrient removal MBR plants are seeing more widespread application, as 
the solids-free effluent they can provide is particularly desirable in situations 
where very low effluent total phosphorus (TP) concentrations must be achieved: 
such solids-free effluent in fact allows plants to meet limits of less than 
0.1 mgP/L (Dold et al. 2009). 

Liu et al. (2009) report about the City of Siloam Springs, (AK, USA) which 
WWTP must meet an effluent TP limit of 0.025 mg P/L. Achieving these limits 
implies reaching very low soluble P levels, and essentially, a solids-free 
effluent: both conditions could be met with a pilot MBR plant with limited 
chemical addition. Process configuration in this case was a UCT-type 
nitrification-denitrification system with a membrane tank replacing the settler. 
Unique feature of the system was a small contact tank (10 min HRT) for 
chemical (alum) addition, located between the main aerobic reactor and 
membrane tank (PVDF hollow fibre membranes with normal pore size of 
0.04 mm and maximum pore size 0.1 mm. Table 1 shows the design and 
operating parameters of the process. 
 

115APPLICATION  OF MEMBRANE AND MEMBRANE-LIKE TECHNOLOGIES 



A. G. CAPODAGLIO AND A. CALLEGARI 

TABLE 1. Design and operating parameters for the Siloam Springs pilot (Liu et al. 2009). 

Reactors Volume (L) Operation Values (units) 
Anaerobic (AN) 1,816.8 Flow rate 21,802 (L/d) 
Anoxic (ANO) 3,633.6 SRT 51 (d) 
Aerobic (AE) 4,542 Dissolved oxygen 

(DO) 
2 in AE and 7 in MOS 
(mg O/L) 

Alum contact tank 378.5 Alum dosing 17.5 mg/L influent flow 
Membrane tank (MOS) 265.7 Temperature  Approximately 20°C 

 
The pilot plant was operated for about one year. Measured COD values 

during this time indicated that COD removal was very good, with an average 
effluent COD of 12.7 mg/L; measured effluent NH3-N concentrations showed 
that the system nitrified completely, with an average NH3-N of 0.61 mg/L 
(influent TKN 24–55 mg/L). Measured effluent TP show that the system exhi-
bited biological P removal with varying efficiency before chemical addition was 
introduced. With chemical addition, the effluent average TP was 0.024 mgP/L. 

The test results indicated that an MBR process was able to achieve 
extremely low TP permit limits, and that chemical addition did not affect other 
biological activities, i.e. COD removal, nitrification and denitrification. 

It can therefore be concluded that MBR processes can successfully operate 
nutrient removal under tight requirements; however, due to the characteristics 
of these systems, special consideration ought to be given to some aspects of 
plant design and operation. These include: 
1. solids: in traditional nitrification-denitrification processes, MLSS concentration 

is approximately uniform in the different zones, while in membrane processes 
MLSS concentration can differ substantially depending on recycle flows 
arrangements, resulting in sludge distribution between anaerobic, anoxic 
and aerobic zones different from those expected. Also, in traditional systems 
with settling tanks, MLSS concentration does not change significantly in the 
short term, while in MBR systems MLSS concentration can show substantial 
hourly variations due to time-varying inflow. Hence, also mass fraction 
distributions can change with time, complicating the problem of sizing 
zones for optimal nutrient removal performance; 

2. dissolved oxygen: MBR systems typically operate with high DO con-
centrations (6–8 mg/L) in the membrane tank. If recycle flow from this zone 
is directed to anoxic sections upstream, high DO (and possibly, nitrates) will 
reduce overall nutrient removal efficiency. Recycle arrangements must take 
this into account. 

 

116 



7. Operational Problems 

Perhaps the major obstacle to a wider acceptance of MBR’s in practical 

as: preparation of antifouling membranes, pretreatment of feed suspension, 
careful control of operating conditions, appropriate membrane fabrication and 
modification. Among the most efficient strategies, which can save at least 10% 
of the operating cost, is optimization of cleaning operations (Wang et al. 2009). 

Statistical multivariable analysis identified the following parameters as 
likely indicators of fouling: transparent exopolymer particles (TEPs) and bTEP 
(bound TEP) (TEP represents a new parameter recently introduced especially 
for the investigation of MBR fouling), temperature (since it influences nitrifi-
cation and the flocculation state of the biomass – floc sizes and release of 
extracellular polymeric substances), and nitrate concentration. 

An interesting result was that classical parameters for filterability and 
settleability taken from conventional AS practice, still commonly used for 
evaluation of sludge filterability in MBRs, like time-to-filter, capillary suction 
time and diluted SVI did not show strong relationships with sludge critical flow. 

8. Membrane-Like Technology 

Capodaglio and Callegari (2009) applied a membrane-like-technology biological 
reactor to achieve biological removal of MBTE (a compound that can be 
biologically treated only at high MLSS concentration) from groundwater. The 
first difference between this reactor (called BCR®, Bio-Concentrator Reactor) 
and traditional MBR’s lies in the material and characteristics of the media filter. 
In this case, the filter consists of an ultra-high-molecular-weight polyethylene 
sheet (UHMWPE), 4 mm thick, modeled in a corrugated cylindrical shape, with 
pore size averaging 20 �m (Figure 6). Another significant difference is that the 

117APPLICATION  OF MEMBRANE AND MEMBRANE-LIKE TECHNOLOGIES 

a gradual decline in permeate flux, and shortening the longevity of membrane 
applications consists of the problems associated to membrane fouling, leading to 

modules. Many strategies have been proposed to minimize these effects, such 

Literature (Nyström and Mänttäri, 2009; Moreau et al., 2009; Pattanayak  

largely governed by membrane fouling mechanism, cleaning mode, pollutants 

transmembrane pressure) and so on. De La Torre et al. (2009) performed an 